
Desalination: A National Perspective

Copyright National Academy of Sciences. All rights reserved.

 
 

 
 

 

 
 
 
 
 
 
 
 
 

 
Committee on Advancing Desalination Technology 

 
Water Science and Technology Board 

 
Division on Earth and Life Studies 

 

 
 
 
 
 
 
 
 
 
 
 

THE NATIONAL ACADEMIES PRESS 
Washington, D.C. 

www.nap.edu 

http://www.nap.edu/12184


Desalination: A National Perspective

Copyright National Academy of Sciences. All rights reserved.

 
 

THE NATIONAL ACADEMIES PRESS  500 Fifth Street, N.W.  Washington, DC 20001 
 

NOTICE: The project that is the subject of this report was approved by the 
Governing Board of the National Research Council, whose members are 
[...]
take approach flow. They create a new velocity field that carries fish 
away from the intake and toward a fish bypass system. Louvers rely pri-
marily on a fish’s ability to recognize the new flow field and swim away. 
They have been successful in reducing impingement but are not effective 
against the entrainment of eggs and larvae (California Water Desalina-
tion Task Force, 2003). 

Shipboard seawater desalination approaches that situate the water 
treatment facility in the deeper ocean far from environmentally sensitive 
coastal areas could also reduce impingement and entrainment. One recent 
approach uses telescoping source water intakes to bypass the photic 
zone, where most marine organisms reside. This deeper water also con-
tains fewer suspended solids, thus reducing the pretreatment required.  
 
 

Subsurface Intakes 
 

Coastal subsurface intakes include beach wells, radial wells, horizon-
tal directionally drilled (also called slant-drilled) wells, and infiltration 
galleries. By taking advantage of the natural filtration provided by sedi-
ments, subsurface seawater intakes can reduce the amount of total or-
ganic carbon and total suspended solids, thereby reducing the pretreat- 
 

http://www.nap.edu/12184


Desalination: A National Perspective

Copyright National Academy of Sciences. All rights reserved.

State of the Technology  63 
 

 
BOX 4-1 

Emerging Technologies to Reduce Impingement and/or Entrainment 
 

A Marine Life Exclusion System has been designed to reduce impingement 
as well as entrainment. This water-permeable barrier (see Figure 4-2) is spread 
around the intake structure, preventing aquatic organisms from approaching the 
water intake point. The curtain is either suspended by flotation billets and an-
chored in place, or integrated into existing shoreline intake structures. Sealed 
against the seafloor and shoreline structures, it completely surrounds the intake 
structure, preventing targeted planktonic and neustonic organisms from entering 
the system. Because the surface area of the curtain is large compared to an in-
take screen, the water velocity through the curtain is up to 98 percent less than 
the velocity near the intake structure. Low water velocity enables even small fish 
larvae to drift away from the boom. This technology has primarily been used in 
riverine environments, although it is currently being tested in marine settings to 
examine its durability, susceptibility to fouling, and cleaning requirements 
(McCusker et al., 2007; Mirant Lovett, 2006; San Francisco Bay Conservation 
and Development Commission, 2005). 

 

FIGURE 4-2. Curtain designed to reduce intake velocities and minimize im-
pingement and entrainment. 
SOURCE: McCusker et al. (2007) 
 
 

 
ment required for membrane-based desalination systems and lowering 
the associated operations and maintenance costs. Pumping from subsur-
face intakes may also under some conditions dilute the seawater with less  
saline groundwater, thereby reducing the total dissolved solids (TDS) in 
the intake water. 

Vertically drilled beach wells are typically used for small (<19,000 
m3/day; <5 MGD) systems where the local hydrogeology (e.g., aquifer 
transmissivity) will permit it. Beach wells have been used effectively in 

http://www.nap.edu/12184


Desalination: A National Perspective

Copyright National Academy of Sciences. All rights reserved.

64                                                               Desalination: A National Perspective 
                                                                                                     
the Caribbean and Mediterranean and are the intakes of choice for pro-
posed plants in Hawaii. They pose minimal environmental concerns be-
cause benthic communities remain undisturbed and entrainment and im-
pingement of marine organisms are eliminated. In most cases, no further 
pretreatment is needed. One of the potential disadvantages of beach wells 
is that deep wells may result in lower water temperature and thus higher 
viscosity; hence, higher pressure (and increased energy) will be required 
to pump the water through the RO membranes. Care should also be taken 
to ensure that the source water withdrawals do not cause deleterious ef-
fects on local aquifers.  

Horizontal directionally drilled (or slant-drilled) wells, shown in 
Figure 4-3, are increasingly being considered for use in large seawater 
desalination facilities. Although more expensive to construct than beach 
wells, they can minimize shoreline structures. Slant-drilled wells are un-
der study in Dana Point, California, for example. They are also currently 
in use at several seawater RO plants in Spain, including the facility at 
San Pedro del Pinatar, which has a capacity of over 170,000 m3/day (Pe-
ters et al., 2006).  

An alternative approach recently used at the Fukuoka, Japan plant is 
a seabed infiltration gallery (Figure 4-4). This intake system requires iso-
lating a section of beach so that sand can be removed to the desired 
depth. Varying grades of small rock and gravel are placed into the exca-
vation and perforated pipes are installed to convey source water to the 
plant.  The rock and gravel are covered with the same sand material that 
was excavated from the beach, before the ocean is allowed to resume its  
 

 

 
FIGURE 4-3. Slant-drilled well concept.  
SOURCE: Adapted from Richard Bell (2006). 

http://www.nap.edu/12184


Desalination: A National Perspective

Copyright National Academy of Sciences. All rights reserved.

State of the Technology  65 
 

 
FIGURE 4-4. Seabed filtration system.  
SOURCE: Missimer (1994). 

 
 

normal shoreline. The benefits of this approach are that the source water 
is nearly all seawater and not diluted by freshwater aquifer contributions 
and that it greatly mitigates entrainment and impingement (Wright and 
Missimer, 1997). Although proven technically successful in Japan, 
theenvironmental impacts will need to be better understood and, if 
needed, mitigated.  

  
 

PRETREATMENT  
 

Pretreatment is generally required for all desalination processes. Pre-
treatment ensures that constituents in the source water do not reduce the 

http://www.nap.edu/12184


Desalination: A National Perspective

Copyright National Academy of Sciences. All rights reserved.

66                                                               Desalination: A National Perspective 
                                                                                                     
performance of the desalination facility. Thermal processes require pre-
treatment to avoid scaling and to control corrosive constituents of the 
source water. Some removal of sand or gritlike suspended solids may 
also be necessary to avoid pipe erosion. In membrane desalination, pre-
treatment involves these considerations as well as further pretreatment to 
remove suspended solids of both biological and mineral origin to avoid 
membrane fouling. Biological growth may need to be inhibited by a dis-
infectant or biocide.  

Pretreatment is a critical step in seawater and brackish water mem-
brane desalination systems that utilize feedwater from surface water 
sources, because the suspended and colloidal particles, organisms, and 
natural organic matter need to be removed before the feedwater reaches 
the membranes. Indeed, proper pretreatment of feedwater is the most 
important factor in the successful operation of an RO plant, and pilot 
testing of the pretreatment process is a critical part of plant design.  

Brackish water desalination systems that treat groundwater require 
very minimal, if any, pretreatment to remove particulates because the 
water typically contains very low concentrations of suspended solids and 
organic matter. Nevertheless, brackish groundwater may require pre-
treatment to remove selected constituents such as dissolved iron, manga-
nese, and sulfides, which, if oxidized, create particulates that can foul 
RO membranes (USBR, 2003).   

The quality of source water available at a particular site will also af-
fect the extent of pretreatment needed for membrane desalination. Source 
water quality will depend on local site factors such as source water 
depth, turbidity, boat traffic, oil contamination, nearby outfalls, wind 
conditions, tides, and the influence of runoff. As discussed previously, 
subsurface seawater intakes, aquatic filter barriers, and deep ocean water 
intakes can greatly reduce the need for pretreatment. Due to permitting 
regulations and available land, however, desalination plants cannot al-
ways be sited where they will have the lowest pretreatment costs. Fur-
thermore, because the United States employs more rigorous accounting 
of environmental costs, siting options in the United States may lead to 
greater pretreatment and greater pretreatment residuals handling needs 
compared to global standards of practice. The most common pretreat-
ment processes are discussed below. 
 
 

Scaling and Corrosion Control 
 

Scaling is caused by the precipitation of minerals, such as calcium car-
bonate, from solution. Calcium sulfate scaling can be controlled via tem-
perature control or through pretreatment by nanofiltration to remove the 
calcium ions. Acidification of the feedwater can prevent calcium carbon-

http://www.nap.edu/12184


Desalination: A National Perspective

Copyright National Academy of Sciences. All rights reserved.

State of the Technology  67 
 
ate or magnesium hydroxide formation and scaling. Finally, the use of 
chemical antiscalants such as sodium hexametaphosphate or polymeric 
acids can sequester the cations that can lead to scaling problems (Table 
4-1). 

Corrosion can be reduced by removing corrosive gases in pretreat-
ment. Carbon dioxide can be controlled through acidification, and oxy-
gen can be controlled with an oxygen scavenger such as sodium bisulfate 
or ferrous sulfate. Alternatively, corrosion can be controlled in some sys-
tems through the formation of a protective film within the system by add-
ing zinc orthophosphate (Table 4-1). 
  
 

Conventional Solids Removal Methods 
 

Conventional solids removal methods such as coagulation and sedi-
mentation followed by media filtration are still the predominant pre-
treatment processes for seawater RO. Chemicals such as ferric chloride 
or polyelectrolytes are added to enhance the coagulation of suspended 
solids prior to settling and filtration (Table 4-1). Traditional gravity flow 
filtration has been successfully used at many seawater RO plants around 
the world. At Point Lisas, Trinidad, gravity filters with greater-than-
normal depth proved to be successful in pretreating seawater that en-
counters severe spikes in turbidity due to the intake location in a ship 
turning basin (Jacangelo and Grounds, 2004). These are mature tech-
nologies, although novel approaches to conventional filtration continue 
to be examined. For example, at Tampa Bay, an upflow dual sand proc-
ess was installed that had previously only been used for industrial and 
wastewater applications (see Box 4-2). Nevertheless, there is a need to 
improve the quality and stability of influent to RO membranes; thus, 
other pretreatment options continue to emerge. 
 

 
Microfiltration and Ultrafiltration 

 
Microfiltration (MF) and ultrafiltration (UF) membranes are increas-

ingly being used in the pretreatment processes for membrane desalina-
tion. Water molecules and salts are free to pass through, and water is 
pushed (or pulled) through the membrane at very low pressures. Particles 
larger than the membrane pore size (0.03-10 µm for MF and 0.002-0.1 
µm for UF) are removed. Membranes are commercially available in flat-
sheet, tubular, hollow-fiber, and spirally wound configurations. Among 
the benefits of MF/UF pretreatment compared to conventional pretreat- 
 

http://www.nap.edu/12184


Desalination: A National Perspective

Copyright National Academy of Sciences. All rights reserved.

68                                                               Desalination: A National Perspective 
                                                                                                     
TABLE 4-1 Reported Dosing Concentrations of Pretreatment Chemical Additives in  
Reverse Osmosis and Multistage Flash Desalination  

REVERSE OSMOSIS DESALINATION 
 
 
Chemical Additive 

Reported 
Dosing 
(mg/L) 

 
 
References 

Biocide   
Chlorine 0.5-6 Abart, 1993; Redondo and Lomax, 1997; 

Morton et al., 1996; Woodward Clyde Con-
sultants, 1991 

Chlorine removal   
Sodium bisulfite 3-19 Morton et al., 1996; Redondo and Lomax, 

1997; Woodward Clyde Consultants, 1991 

Coagulants 
Ferric chloride  0.8-25 Baig and Kutbi, 1998; Woodward Clyde 

Consultants, 1991 

Polyelectrolyte 0.2-4 Ebrahim et al., 1995; DuPont, 1994; Hus-
sain and Ahmed, 1998 

Antiscalants 
Sulfuric acid 6.6-100 Al-Shammiri et al., 2000; Morton et al., 

1996; Al-Ahmad and Aleem, 1993 

Sodium hexametaphos-
phate (SHMP) 

2-10 Al-Ahmad and Aleem, 1993; Al-Shammiri et 
al,. 2000 FilmTec, 2000 

Polyacrylic acid 2.9 Woodward Cycle Consultants, 1991 

Phosphonate                       1.4 Al-Shammiri et al., 2000 

MULTISTAGE FLASH DISTILLATION 
Biocide   

Chlorine 0.25-4 
 

Iman et al., 2000; Shams El Din and Mak-
kawi, 1998; Khordagui, 1992; Abdel-Jawad 
and Al-Tabtabaei, 1999 

Hypochlorite 2 Burashid, 1992 

Antiscalants 
Polyphosphate 2.2-2.5 Hamed et al., 2000; Abdel-Jawad and Al-

Tabtabaei, 1999 

Polycarboxylic acid 1.5-2 Hamed et al., 1999 

Polyphosphonate 1-3 Hamed et al., 1999, 2000 

Antifoaming agents 
Polypropylene glycol 0.035-0.15 Imam et al., 2000 

Corrosion control   
Sodium bisulfite Not given Imam et al., 2000 

Ferrous sulfate 1 - 3 Shams El Din and Makkawi, 1998 

В-ethyl phenyl ketocyclo-
hexylamino hydrochloride 

25 Andijani et al., 2000 

NOTE: The types and concentrations of pretreatment chemicals vary with plant design and 
source water conditions.  Thus, some or all of these chemicals may not be used at all, or 
they may only be used intermittently.  Some added chemicals can be recovered or re-
moved (e.g., chlorine). 
SOURCE: Adapted from Lattemann and Höpner (2003). 

 

http://www.nap.edu/12184


Desalination: A National Perspective

Copyright National Academy of Sciences. All rights reserved.

State of the Technology  69 
 

BOX 4-2 
Pretreatment Changes at the Tampa Bay Seawater Desalination Plant 

 
The largest seawater desalination plant in the United States (95,000 m3/day 

or 25 MGD) is located in the Tampa Bay region of Florida. The Tampa Bay Sea-
water Desalination project obtains its source water from a “once-through” cooling 
system at the Tampa Electric Company (TECO) Big Bend Power Station, which 
withdraws its cooling water from Tampa Bay. After coming online in March 2003, 
the plant experienced performance problems that significantly stemmed from an 
inadequate pretreatment system. The desalination plant did not include any addi-
tional screens beyond those that existed within the power plant, and the upflow 
sand filter system was inadequate to produce pretreated seawater adequate to 
sustain reverse osmosis process operation. Although the warmer water from the 
power plant requires less energy for the desalination process, higher water tem-
perature introduces greater potential for biological growth and pretreatment chal-
lenges. The original pretreatment process (Figure 4-5) resulted in severe prema-
ture fouling of the cartridge filters after 3-4 days of operation and premature 
membrane cleaning immediately following a 2-week acceptance test.  

 
FIGURE 4-5. Original pretreatment design for the Tampa Bay Water Desalination 
Plant.  
SOURCE: Adapted from figure courtesy of Tampa Bay Water. 
 

The new design (Figure 4-6) is a much more robust treatment process that 
includes significant changes to the head works of the plant. Changes include the 
addition of 1/16-inch traveling screens for debris removal, ferric chloride as a 
coagulant, the use of chlorine dioxide for biological growth control, mechanical 
chemical mixing and coagulation basins to achieve better floc formation, and 
extended flocculation zones to aggregate and settle suspended particles up 
                                                                                                    

                                                                                               continued 

http://www.nap.edu/12184


Desalination: A National Perspective

Copyright National Academy of Sciences. All rights reserved.

70                                                               Desalination: A National Perspective 
                                                                                                     
stream of the sand filters. Water distribution to the individual sand filters is now 
individually piped, valved, and metered to allow remote control of specified flow 
to each filter. The upflow sand filters were converted from a dual-stage, roughing 
and polishing configuration to a single-stage system, which reduced the hydraulic 
loading rate to each filter. Diatomaceous earth filters were added as the polishing 
step after the upflow sand filters to complete the particulate removal process 
immediately prior to the 5-µm cartridge filters. Development of a robust pretreat-
ment process will reduce the fouling rate of the cartridge filters and cleaning re-
quirements of the reverse osmosis membranes. Reducing the membrane clean-
ing frequency will extend the useful life of the roughly 10,000 reverse osmosis 
membrane modules at the plant, protecting the membrane installation cost of 
approximately $6 million. 

The Tampa Bay pretreatment system depicted in Figure 4-6, the first of its 
kind for seawater desalination, is not a proven pretreatment technology. Because 
pretreatment is a key step to successful operation of seawater desalination 
plants, it is critical that new pretreatment approaches be tested systematically 
before implementation. The capital cost of the Tampa Bay pretreatment system 
is estimated to be approximately 30 percent ($32 million) of the total engineering 
and construction cost ($108 million). The pretreatment operating costs, including 
power, chemicals, and diatomaceous earth, is $0.12 per cubic meter ($0.44 per 
thousand gallons) (Joe Dysard, R.W. Beck, personal communication, 2007). 

 
FIGURE 4-6. Modified pretreatment process at Tampa Bay Desalination Plant.  
SOURCE: Adapted from figure courtesy of Tampa Bay Water.  

 
 

ment technologies are (1) production of feedwater to the RO system of 
constant and high quality regardless of source water fluctuations; (2) re-
duced RO fouling, which results in less cleaning and longer membrane 
life; (3) smaller footprint; and (4) lower consumption of chemicals. Po-
tential disadvantages include higher costs and negative environmental 
impacts of concentrate from these membranes.  

MF and UF membrane processes have been developed and piloted 
for application in seawater pretreatment. Several studies highlight the 
benefits of using MF or UF as pretreatment for RO desalination (e.g., 

http://www.nap.edu/12184


Desalination: A National Perspective

Copyright National Academy of Sciences. All rights reserved.

State of the Technology  71 
 
Allam et al., 2003; Galloway and Mahoney, 2004; Latorre, 2001; Pearce, 
2007; Taniguchi et al., 1995; Xu et al., 2007, Zhang et al., 2006).  
 
 

Biofouling Control 
 

Chlorine or hypochlorite have been the standard oxidants used for 
biofouling control, but thin-film composite polyamide membranes com-
monly used in RO desalination cannot tolerate oxidants like chlorine, and 
the chlorine needs to be removed in pretreatment by addition of a reduc-
ing agent such as sodium bisulfite. Sodium bisulfite and copper sulfate 
can also be used as biocides in membrane systems.  

Ultraviolet (UV) and ozone treatment are being considered potential 
replacements for chlorine-based biological growth control of RO feedwa-